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Statement

IR A R AT (BRI HED TER.

The test report is invalid if it is not affixed the official seal of the laboratory to it.
MRS REHINEALREAEFE (BURKRENEHZE) LK.

Copies of the test report without the official seal of the laboratory are invalid.
RS gl Hiz. A AR IR

The test report is invalid without the signatures of compiler, checker and approver.
DU 5 ¥R TR

The test report is invalid if it is blotted out.

. REGRELW = FEMME, TEHLERRMHRSE .

It is forbidden to copy the test report partially without the written approval of the
laboratory.

BRI R, OO BTt o 2o

The conclusion of the consignation test is only valid for the provided sample.

AR MRS LA rp SR, B0 () ORI, PIE AR RN,
PAFR SCCA N TE

The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chinese version shall
prevail.

BRI, RIS SN AR R

Unless noted otherwise, the test type is consignation test.

Hitt: E¥WHEUA4E% 3455  Address: No.345 East Yunling Road, Shanghai
M E 4B (Post Code): 200062

HL i (Tel): (021) 31765555 f #(Fax): (021) 31015117

P4k (web site): www.ghs.cn
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shs.cn




LA T A A PR E)
o M IR &
Shanghai Research Institute of Chemical Industry

NO. 1120020032
Testing Co., Ltd. Test Report

1/11
i d PAFER RS it YC18650-3726-4S2P 14. 8V 5200mAh 76. 96Wh
¥ dn 4 AR Chinese
Name of Sample | . Cylindrical Li-ion battery YC18650-3726-4S2P 14.8V 5200mAh 76. 96Wh
English
Hde 5 1120020032
Sample No.
ESTX Vs SRYAE S LA AT B2 7]
Consignor /
Yl VA UL 22 R HBE B BR 2 )
Manufacturer ChangHong Grand-Pro Tech Co., Ltd.
Kol 5 sk WA TR INEM B W FBRAET )

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST I/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3

B> 1= o KEE CRTRERPEMOEN REAERAET I
FlR AT
ST/SG/A( 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS ” “Recommendations on the TRANSPORT
Criterion ¢ DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
=M : =
s 0 IR
ppearance Green Plastic film shell
oz 0 AR ALIE H HA

Accepted Date

2020-02-17 2020-02-25 ~ 2020-03-18

Test Date

R H

m BEARALL s IR Sl bk s SR e st T R SRRSO

Altitude simulation, Thermal test, Vibration, Shock, External short

Test ltems circuit, Impact, Overcharge, Forced discharge
2RI, AR IA I GET R s sl ﬁ%%ﬂffjx/fETJJ)}»
ST/SG/A( 10/11/Rev 6 Amend 1 38. 3kpHfEEEk., /
A £E 4 The sample has passed the test items of UNLTFD NATIONS ”Recommcndatlons on the
TRANSPORT OF DANGEROUS GOODS” Manual of losts aﬂd (@ iLrld SF/SGXAL 10/11/Rev. 6
Conclusion Amend. 1 38.3 | = Lady
G ,‘3,;9 (Déw) : zozowof;#lg
Py AR 4 Rechargeable Lithium Battery. / N - = P 4
pi
Comment
£ HR R / o I A
Consignor 423000
Addrons Post Code
T SR N 2 2 B
Approver: il Checker: Compller
R%

N i) i
Title: il &3

TR (Vice chief engineer)
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o)l 7N :‘\‘ /“2‘ /‘\‘ X* z % 558
). =2 KRR B 4 AR *T&i‘k&’h’/ﬁd:ﬁk'ﬁ‘ Bop s 2 AR &z
Name of Test Standard requirement or The .
No. 'tems Clause Number of Standard TeSt Result CO”CIUS|On Remark
AT B O TR S s e BT 6 Fiks
: ) HEF Y ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | i jt 1
1 KZJB‘E@@M WEGT. 1 Sleo Appendix 1 S /
Altitude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section e
38.3 Test T.1
BRA T COCT R T E i dil B K bR
S HEFEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 W% 2
2 ;&‘{Mﬁi ' T, 2 Sloe Appendix 2 ks /
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section [
38.3 Test T.2
Hé’n\ﬂi CR Tl Sz R R R K R br
= HETA) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | jLHk 3
3 : ferJJ BT 3 bze Appendix 3 S /
Vibration UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section ’
38.3 Test T.3
;?‘:ﬁ@ CRTHaR B Pz AR R Ahs
by = ET-MY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38,3 JLHtE 4
1k : I
4 S(}lj[ k T s See Appendix 4 A% /
oc UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section .
38.3 Test T.4 .
gﬁ[ﬂ CR TR ST SRR
5] T ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 ULt 5
o 5 %%}% BT § See Appendix 5 Tk ¢
External short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section it
38.3:.Test T.5
ﬁé‘@ CRT e T i e Rk mbs
=+ HEFA) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | ipk 6
6 it BUIRT. 6 S:e Appendix 6 Ak b
Impact UN Manual of Tests and Criteria Dassail
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section .
38.3 Test T.6
KA CCT R B i B R fbr
o AETHE) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | I 7
7 Lifﬁfﬁ WUKT. 7 St:e Appendix 7 b /
Overcharge UN Manual of Tests and Criteria Passed
ST/SG/AC.10/11/Rev. 6 Amend. 1 Section i
38.3 Test T.7
IIK%{#IE CRTal S Eim i i T W fiby
P HEFA) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | i j % 8
8 < Jjﬁ%‘”ﬁ(% IAKIT. 8 See Appendix 8 ks f
Forced dlscharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section :
38.3 Test T.8
o BR324 HRBGILE 1 21°C-23°C ; IABGEIE - /%
Test Environment Ambient temperature:21°C-23°C;Ambient humidity:/%
Condition
AR H /
. Test Item
> OMBHA o8t lom —
Subcontracted Test NOEEE | LR / R /
Condition Subcontracted | Name Post Code
Laboratory Hohk y W, 7E /
Address Tel
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A 1 WRRE LA | B
No. Name of Test Items Altitude simulation
~iw a2 Y&
5 . 1AL Bef A
%5 Sample Status RE k@ /R RE T #/E | Mass Loss | Residual | L%
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g IV 1% 1% Event
001 | oyeport®t | 38350 | 16.68 | 383.47 | 16.68 0. 01 100.00 | o
002 | oyepori it | 38410 | 16.68 | 384.02 | 16.68 0.02 | 100.00 | ©
2 N2
003 | joycpoim® | 383.91 16.68 | 383.81 | 16.68 0.03 100.00 | ©
004 1CYCHEA 7 HY Q1 Q- . S '
1CYC Fully charged 381 33 1() 67 381 88 1() ()7 0 01 100 OO O
005 | pecreporiiod | 383.13 | 16.67 | 38311 | 16.67 0. 01 100.00 | ©
006 | puepeprrroe | 384 5200006 66 | 884 5dl Piag, 62 0. 00 99.76 | o
25CYCIEA 7 HY . Q- .
007 | s50v0 Folls seeged il 08" 76 16.68 | 383.63 | 16.68 0.03 100.00 | ©
008 | socre monny ot 1B 7384, 23 16.68 | 384.13 | 16.68 0.03 100.00 | ©
o I"ﬁi], This space intentionally

ik Ll V-RA D-MR R-AL R K -k, RRA. LMA. LRE. Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) WA LA | AR
No. Name of Test Items Thermal test
oL a2 N
; . KEF B B Aftc .
#a |  Hars 2l Befe REE A |5 gann| Haem L
%5 Sample Status RE | FEREE RE FFE& W% | Mass Loss| Residual | 30 £
Sample Mass ocv Mass ocv OCV  |Other
No. /g NV /g /V /% /% Event
001 | oy pore it | 383.47 | 16.68 | 383.60 | 16.48 0. 00 98.80 | o
002 | oycpogiint ] 38402 | 1668 | 384.17 | 16,48 0. 00 98.80 | o
003 N 383.81 | 16.68 | 38 '
R e | BBELE . 4.03 | 16.48 0.00 | 98.80 | o
004 | o oriat® | 38188 | 16.67 | 382.01 | 1648 0. 00 98.86 | o
005 | v ppi e | 38311 | 16,67 | 38327 | 16.47 0.00 | 9880 | o
LR N GG EETTITE  T —p—— 0. 00 98.56 | o
007 | psereprirst® | 383.63 | 16.68 | 383.86 | 16.47 0. 00 98.74 | o
008 | psereruriisi® | 38413 | 16.68 | 384.96 | 16.48 0. 00 98.80 | o
I }\/I) [» This space intentionally

@ik LR V-RA DMK R FAK O-wR. RhA. TMIK. TMA. FAk.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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SRICI Testing Co., Ltd. Test Report—Appendix 3 NO. 1120020032
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A5 " WMAR £ | )
No. Name of Test Items Vibration
Y 2 )
5, FE IR A RIEA] Before ARG After R E | FAwE | e
£ Sample Status R FREE| RE 3%, /% | Mass Loss | Residual | 3%
Sample Mass oCcvVv Mass ocv ocv Other
No. /g N /g /V 1% /% Event
1CYCHE A A 209 @ . Qe :
001 LC¥C Mly‘ chargod 383. 60 16. 48 383. 44 16. 47 0.04 99. 94 0
) 1CYCOE A A . , . Qe )
002 JEYE Fu]ly’ charged 384. 17 16. 48 383. 99 16. 18 0.05 100. 00 0
. 1CYCTE A 7 ‘ . 1 > <o
003 L6Ye Fully] C;arged 384. 03 16. 48 383. 83 16. 47 0. 05 99. 94 0
1CYCyE 4z A i ‘ s A
004 icye Funchlbxarged 382. 01 16. 48 381. 81 16. 46 0.05 99. 88 0
005 | poveporrtm ] 383.27 | 16.47 | 383.05 | 16.46 0. 06 99. 94 0
25CYCHE A 7 Hy, . s g . =
006 | ecye Forly cnesged | 384. 70O, 8B SIURB4GH inuis, 31 0. 03 99. 57 0
25CYCHEA: 7t Hy ; aq«
007 SECYE me‘ ehavgai 383. 86 16. 47 383. 71 16. 46 0.04 99. 94 0
25CYCHE A 75 Hy 2a4 :
008 25CYC Fully oharged 384. 26 16. 48 384. 12 16. 47 0.04 99. 94 0
j\ I"ﬁ” Il This space intentionally

Fik: LR V-RA D-ARAR R-AL PR K O-RR. RRA. AMAA. R, RAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ’ Koo 3R B 4 AR ity
No. Name of Test Items Shock
st =2 o SX A
Ba | BoRa Lol R Afer | 2 gank |#aaE | i
P Sample St; i R¥E | F%LE| RE JF#&-d, /& | Mass Loss | Residual | ZL%
Sample it i Mass ocv Mass ocv OCV | Other
No. /g Y /g Y % 1% Event
001 | jeperorsit | 383.44 | 16.47 | 383.45 | 16.47 0. 00 100.00 | o
002 | jereaeimt | 383.99 | 16.48 | 384.02 | 16.48 0. 00 100.00 | o
003 | oycroirt | 383.83 | 16.47 | 383.85 | 16.47 0. 00 100.00 | o
004 | oot | 38181 | 16.46 | 381.83 | 16.46 0. 00 100.00 | o
005 | pscrerreioet | 383.05 | 16.46 | 383.07 | 16.46 0. 00 100.00 | ©
006 | ssoroprerot | 38458 | 16.31 | 384.62 | 16.31 0. 00 100.00 | o
007 | gscrc oty omrged | 38371 | 16,46 | 383.75 | 16.46 0. 00 100.00 | o
008 | psenparr il ilinga 12 | 18047 | 38413 | 16.47 0. 00 100.00 | o
/LL l\-,/_}\, ]leliS space intentionally

Fix: LR V-RA DAk R-2EL FRe Kk 0-Rk. RRA. MK, s,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

TALK.
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A5 5 KRR B 4 A i

No. Name of Test [tems External short circuit
Hats HBRA RELHRGEL ETRX 3
Sample No. Sample Status Mg Extern;lCTemp S e Other Event

001 lCYéCIYTEﬁ;ﬁzE[a{iged o1.2 0

002 lcYéL:iflj\i;Egod 57.9 0

003 ICY({C;{Sﬁ? f[h;%ged 58.1 0

004 lCY(IJCIZSﬁ??};;%ged 98. 6 O

005 25C$gcgﬁi§;hiﬁgiged 58.9 o

VEE Zo(g?(IYﬁﬁj\ﬁ?;g(d 96. 7 0

007 /h(gzpfgﬁﬁfﬁ:}iged 56. 7 N

LG )5(;52(;5{?{;& ﬁiged 56. 9 0
LR 45 This space intentionally left

blank

ik D-ARAK R-aEL F-R K 0-AMIk. TARK. L#KEL.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 ; BAAB LA | il
No. Name of Test Items Impact
H b5 SR A Ao R0 R &R A .
Sample No. Sample Status Max. Extcrn/aolc Temperature b Bsit
009 1c&$2%f?ﬁi§iity 117. 1 0
b 1c&?2%f?ii;iity 120. 1 0
- 1c&?gg;?§§;ity 119.8 o
o LCYC 50K Captity 126. 4 .
oL 1c&§§%;2if;i¢y 131.6 o
oit 255&??%;22§i311y 113.1 0
Rz 25C2Y5(§:Y5L;)‘;Ogﬁaﬁa?ity 115. 2 0
———
. mﬁ&ﬁﬁiw lm7 "
s zséﬁfgéfgziizﬂty 1172 o
s zséﬁfgﬁfiﬁiiity 1141 0
=] This space ir;)tlez:]tkionally left

Hid: DR PR KO-k, RALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% y RRAE LH | Mg

No. Name of Test Items Overcharge
Mot AR A& H AR
Sample No. Sample Status Other Event

s A s

019 1(IY(IT(JI\‘ZSJ‘lﬂljyﬁcf;;;{igod Q

020 (K0 Tty ehmrged .

021 ICYéL?flfifﬁéiig(‘d i

022 ILY({LIYﬁﬁ:;I\fE;%ged o

023 ZGsz(I}Y‘flﬁ;r\fiﬁged -

. P —

024 ZSCégC}ZEﬁ;:cﬁhﬁged ©

025 25C$gcgﬁﬁ?§1$ged .

026 25CYC Fuly oharged . 2
LLF 28 This space intentionally left blank

HiE: DMRAR F-ALK 0-Rfih, FALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B . RARE LA | dlion
No. Name of Test Items Forced discharge
5 k& FARE
Sample No. Sample Status Other Bvent
027 1cYC lrsxylcl%iﬁ?;})f(c[}ga1~ged 0
T

028 1CYC lli}ll(v‘ljym :fi)f(cxhuarged 0

029 1CYC Ifgf{lc‘l{):\;iiji\?i}g(c[}?‘arged 0

030 1CYC llflfllcl};/diﬁf?}t:arg(d 0

031 1CYC ﬁTiﬁLiﬁ;gﬁfﬁ:f‘arged 0

032 1CYC ;(;\g(l?zfifjdrged 0

033 1GYC %iiiﬁj}ﬁffcﬁirged 0

034 16YC 1l'*'(lqucljy'?:Jt‘i-élﬁf(cE}%it"ged 0

035 1CYCSEAT &

ICYC Fully discharged

036 1cYC chuylcl?ldr\lﬁifarged Y

037 25CYC25;‘€JY1CI§G§;§((:?Lrged 0

038 ZSCYCZSI«‘C{JchfydE%iﬁg(cfarged 0

039 ot Lsf(llYl(l})’L‘ ?;iiz(c?imged Y

040 i i‘tl‘j{lcliﬁ?ifﬁzﬁlrged Y

041 zscvczsﬁclﬁy%?iffc[}irged 0

042 25CYC2 \r;‘(l‘]Y](‘l}jig\lﬁf(([}tl]drng Y

043 — ig?,lclifiﬁ}f(c’#argod Y
044 25C\’C2'L}§;}/1(1§£:Effcl}?érgcd O
045 25CYC??SE(}?iﬁi}f(cl}?ar'ged 0
046 25CY(,:2 ?gn(a;;ﬁ?i/i{[}%arged 0

&ik: DMK PA K O0-RARK, TALk,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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